
Chenso 55



Chenso 55

NO ART NAME QTY
1 UNCH-0001 nut M8x1 1
2 UNCH-0002 flywheel 1
3 UNCH-0003 semicircular key 1
4 UNCH-0004 screw M5x14 1
5 UNCH-0005 flue pipe 1
6 UNCH-0006 screw M5x22 12
7 UNCH-0007 ignition coil 1
8 UNCH-0008 Engine stop switch 1
9 UNCH-0009 Flameout line 1

10 UNCH-0010 Ground lead 1
11 UNCH-0011 Oil filler cap element 1
12 UNCH-0012 Oil filler cap 1
13 UNCH-0013 Washer22.4x3.55 1
14 UNCH-0014 Fuel tank cap retainer 1
15 UNCH-0015 wire protective cover 1
16 UNCH-0016 Seal15x22x5 1
17 UNCH-0017 Throttle cable protective cover 1
18 UNCH-0018 Left crankcase 1
19 UNCH-0019 Anti-vibration washer 1
20 UNCH-0020 Bearing 6202 1
21 UNCH-0021 Cylinder pin φ4x10 2
22 UNCH-0022 Seal washer 1
23 UNCH-0023 crankshaft 1
24 UNCH-0024 Bearing 1
25 UNCH-0025 right crankcase seal20x30x5 1
26 UNCH-0026 Piston pin spring 2
27 UNCH-0027 Piston pin 1
28 UNCH-0028 Retaining ring 2
29 UNCH-0029 Bearing φ13xφ10x12.5 1
30 UNCH-0198 Piston 1
31 UNCH-0199 Piston ring 2
32 UNCH-0032 Cylinder gasket 1
33 UNCH-0033 Locating sleeve 2
34 UNCH-0034 Upper damper 1

35 UNCH-0035
Winter and summer conversion 

board 1
36 UNCH-0036 Clapboard 1
37 UNCH-0037 ScrewM4*14 4
38 UNCH-0038 ScrewM4*12 6
39 UNCH-0200 Left scavenging cover 1
40 UNCH-0040 Spark plug 1
41 UNCH-0201 Right scavenging cover 1
42 UNCH-0042 Seal 2
43 UNCH-0202 Cylinder 1
44 UNCH-0044 Reducing valve 1
45 UNCH-0045 Silencer sealing plate 1
46 UNCH-0046 Silencer 1

FIG.1 Ghenso 55 Engine spare parts list



Chenso 55

47 UNCH-0047 Screw M5x20 2
48 UNCH-0048 pipe plug 2
49 UNCH-0049 Silencer cover 1
50 UNCH-0050 Screw M5x16 2
51 UNCH-0051 Screw M5x10 1
52 UNCH-0052 Right case body 1
53 UNCH-0053 Anti-vibration sponge 1
54 UNCH-0054 Oil seal 1
55 UNCH-0055 Oil tank vent 1
56 UNCH-0056 Bolt AYM8-M8x30-8.8 2
57 UNCH-0057 Oil pipe 1
58 UNCH-0058 Oil filter 1
59 UNCH-0059 Oil filter screen 1
60 UNCH-0060 bumper spikes unit 1
61 UNCH-0061 Screw M5x16 2
62 UNCH-0062 Support sleeve 1
63 UNCH-0063 Oil pump 1
64 UNCH-0037 Screw M4x12 2
65 UNCH-0064 Turbine unit 1
66 UNCH-0065 Turbine 1
67 UNCH-0066 Turbine lifting lever 1
68 UNCH-0067 Chain catcher 1
69 UNCH-0068 Tapping screw ST6.3x30 1
70 UNCH-0069 Clutch gasket 1
71 UNCH-0070 Reset device 1
72 UNCH-0071 Reset spring 1
73 UNCH-0072 Reset spring base 1
74 UNCH-0193 Front damper unit 1
75 UNCH-0074 Front damper 1
76 UNCH-0075 Brake strap locating pin φ3×8 2
77 UNCH-0076 Carburetor sealing plate 1
78 UNCH-0077 Clutch unit 1
79 UNCH-0078 Clutch  shoe 3
80 UNCH-0079 Clutch retain frame 1
81 UNCH-0080 Clutch spring 3
82 UNCH-0081 Plain washerΦ17.8xΦ10.1x0.8 1
83 UNCH-0082 needle bearing 10×14×13 1
84 UNCH-0083 Brake strap 1
85 UNCH-0084 Brake spring locating pin φ3×8 1
86 UNCH-0085 Front damper locating pin 1
87 UNCH-0086 Hinge bar locating pin 1
88 UNCH-0087 Hinge bar 1
89 UNCH-0088 E spring φ5 2
90 UNCH-0089 Brake spring 1
91 UNCH-0090 Brake cover 1
92 UNCH-0091 Gear seal 6x2 1
93 UNCH-0092 Tensioner gear 1
94 UNCH-0093 Plastic briquetting block 1
95 UNCH-0051 Screw M5x10 1
96 UNCH-0094 Clutch shell 1



Chenso 55

97 UNCH-0095 Chain wheel 1
98 UNCH-0096 Small anti abration plate 1
99 UNCH-0097 E spring φ8 1

100 UNCH-0098 Tension block 1
101 UNCH-0099 Tightener screw 1
102 UNCH-0100 Limited block 1
103 UNCH-0101 Guide pad 1
104 UNCH-0102 Liner 1
105 UNCH-0103 Air intakte pipe 1
106 UNCH-0104 Screw M4*14 3
107 UNCH-0105 Carburetor base 1
108 UNCH-0106 Support pad 1
109 UNCH-0107 Retaining ring 1
110 UNCH-0108 Tapping screw ST4.2x14 2
111 UNCH-0109 Guide sleeve holder 1
112 UNCH-0110 Carburetor 1
113 UNCH-0111 Throttle base 1
114 UNCH-0112 Throttle rod 1
115 UNCH-0113 Limited block 1
116 UNCH-0114 Air intakte base 1
117 UNCH-0115 Buffer 2
118 UNCH-0116 Air filter holder 1
119 UNCH-0001 Nut M5 2
120 UNCH-0117 Air filter 1
121 UNCH-0118 Rotary knob washer 1
122 UNCH-0119 Rotary knob 1
123 UNCH-0120 Case  heat insulation flim 1
124 UNCH-0121 Plastic line 1



Chenso 55



Chenso 55

NO ART NAME QTY
1 UNCH-0061 Screw M5x16 3
2 UNCH-0122 Starter unit 1
3 UNCH-0123 Starter grip 1
4 UNCH-0124 Eyelet 1
5 UNCH-0125 Starter rope 1
6 UNCH-0126 Starter cover 1
7 UNCH-0127 Bossing 1
8 UNCH-0108 Tapping screw ST4.2x14 1
9 UNCH-0128 Start coil spring 1

10 UNCH-0129 Coil spring cover 1
11 UNCH-0130 Starter plate 1
12 UNCH-0131 Easy start-coil spring 1
13 UNCH-0132 Easy start-coil spring cover 1
14 UNCH-0196 Washer 5.2x15x1.5 1
15 UNCH-0134 Tapping screw ST5x14 1
16 UNCH-0135 Cover unit 1
17 UNCH-0136 Cover 1
18 UNCH-0137 Marking plate 1
19 UNCH-0138 Cover liner 3
20 UNCH-0139 Cover screw assy 3
21 UNCH-0140 reducing valve protective sheild 1
22 UNCH-0141 Anti vibration cap 1
23 UNCH-0142 Idling speed adjust guide sleeve 1
25 UNCH-0047 Screw M5x20 1
26 UNCH-0143 Handle unit 1
27 UNCH-0144 Anti vibration  base3 1
28 UNCH-0197 Anti vibration  rope3 1
29 UNCH-0146 Anti vibration  spring3 1
30 UNCH-0147 Teeth shape sponge 1
31 UNCH-0148 Handle 1
32 UNCH-0149 Anti vibration  spring1 1
33 UNCH-0150 Anti vibration  base1 1
34 UNCH-0151 Tapping screw ST6.3x32 4
35 UNCH-0152 Right side cover unit 1
36 UNCH-0153 Right side cover 1
37 UNCH-0154 Nut 2
38 UNCH-0155 Anti vibration 2 assy 1
39 UNCH-0037 Screw M4x14 1
40 UNCH-0156 Upper anti vibration base 2 1
41 UNCH-0157 Anti vibration  spring2 1
42 UNCH-0145 Anti vibration  rope2 1
43 UNCH-0158 Rope sponge 1
44 UNCH-0159 lower anti vibration base 2 1
45 UNCH-0160 Tapping screw ST4.8x16 1
46 UNCH-0161 Base cover plate 1
47 UNCH-0162 oil pump pipe protective sleeve 1
48 UNCH-0163 Balancer seat 1

FIG.2 Ghenso 55 Base spare parts list



Chenso 55

49 UNCH-0164 Balancer body unit 1
50 UNCH-0165 Trigger  control rack 1
51 UNCH-0166 Tapping screw ST4.2x22 1
52 UNCH-0167 Hander cover 1
53 UNCH-0168 Limited block 1
54 UNCH-0169 Cylinder pin φ3x25 1
55 UNCH-0170 Cable accelerator 1
56 UNCH-0171 Oil pump pipe 1
57 UNCH-0172 Long oil nozzle 1
58 UNCH-0173 Limited block 1
59 UNCH-0174 Trigger spring 1
60 UNCH-0175 Trigger 1
61 UNCH-0176 Guide pipe 1
62 UNCH-0177 Oil bubble 1
63 UNCH-0178 Upper fuel pipe 1
64 UNCH-0179 Fuel throttle 1
65 UNCH-0180 Lower fuel pipe 1
66 UNCH-0181 Spring 1
67 UNCH-0182 Fuel filter unit 1
68 UNCH-0183 Fuel throttle cap unit 1
69 UNCH-0184 Fuel throttle cap 1
70 UNCH-0185 O ring 24.7x3.55 1
71 UNCH-0014 Anti-drop plate 1
72 UNCH-0186 Base 1
73 UNCH-0187 Support Screw M5x16 1


	Лист1

